
1Luggage ideas.

Rear carrier
Aluminium rack

HONDA CROSSRUNNER

Item - No.:
650.968 01 01 black

Assembling instructions

Side cases
Top cases
luggage frames
Lock it system
Softbags
Aluminium luggage
Leather luggage
Protection bars
Center stands
Chopper parts
Accessories

Tip:

Fit all parts and screw on not too strong.
After mounting all parts, the screws should be
tightened to the torque specified.
This guarantees, that the kit is mounted
without tension.

The kit includes the following parts:
Quant  item no.               description

1 700006881 contains:
1 799.901HB alu-rack
1 799.902HB bow for Alu-rack
1 799.903HB plastic cover for rack

1 700007627 tube adapter left
1 700007628 tube adapter  right
4 150.782 allen screw M8 x 20
4 150.885 allen screw M6 x 12
4 150.762 allen screw M6 x 18
4 150.809 washer ø6,4

4 150.810 washer ø8,4
2 150.811 washer ø10,5
4 150.799 self-nock nut M6
4 150.164 special washers 20 x 20 x ø6,4

Quant  item no.           description

PA260223



Dismantle seat.
Dismantle rear cover.
Dismantle original handle bars - they are
obsolete.

Fastening of the tube adapters left+right:
at the free threads of the handle bar with
allen screws M8x20 with washers Ø8,4.
Sandwich washers Ø10,5 between tube
adapter and frame at the front fixing
point.

2Luggage ideas.

Rear carrier
Aluminium rack

HONDA CROSSRUNNER

Item - No.:
650.968 01 01 black

Assembling instructions

Side cases
Top cases
luggage frames
Lock it system
Softbags
Aluminium luggage
Leather luggage
Protection bars
Center stands
Chopper parts
Accessories

1

2

Preparing:

4x

4x 4x

2x

Fastening of the bow for the rack:

Fix the bow to the rack with allen screws
M6 x 12.

NOTICE:
The bow is only needed in use with a Hepco & Becker topcase.

PA260223



Hepco & Becker GmbH
An der Steinmauer 6

D-66955 Pirmasens

Tel.: +49 (0)6331 - 1453 - 100
Fax: +49 (0)6331 - 1453 - 120
eMail: vertrieb@hepco-becker.de
www.hepco-becker.de

3Luggage ideas.

Fastening of the alu-rack:
with allen screws M6 x 18, special washer
20 x 20 x ø6,4, washers ø6,4 and self-
lock nuts M6.

Mount the plastic cover.

Now screw on all parts and mount the
rear cover of the bike again.

each
4x

Control all screw connections after the assembling for tightness!
Please notice our enclosed service information.

Also available:
Side carrier (Lock it System, removable) Item-No. 650.968 00 01
Engine guard Item-No. 501.968
Center stand Item-No. 505.968
C-Bow Holder for softbags Item-No. 630.968

7

Rear carrier
Aluminium rack

HONDA CROSSRUNNER

Item - No.:
650.968 01 01 black

Assembling instructions

Side cases
Top cases
luggage frames
Lock it system
Softbags
Aluminium luggage
Leather luggage
Protection bars
Center stands
Chopper parts
Accessories

PA260223



Hepco & Becker GmbH
An der Steinmauer 6

D-66955 Pirmasens

Tel.: +49 6331 - 1453 - 100
Fax: +49 6331 - 1453 - 120
eMail: vertrieb@hepco-becker.de
www.hepco-becker.de

Montage

Montage eines / Fastening of an

EASYRACK
anstelle des Aluracks / instead of the Alurack

1 700008650 Easyrack
1 700008647 Abdeckblende links
1 700008648 Abdeckblende rechts

Easyrack und Alurack werden auf die gleiche Weise auf der beigefügten, motorradspezifischen
Unterkonstruktion befestigt. Es wird der gleiche Schraubensatz wie bei der Montage des
Aluracks verwendet.

Montage des Easyrack:
Das Easyrack wird mit den Zylinder-
schrauben M6 x 20,Viereck-Scheiben
20 x 20 x ø6,4, U-Scheiben ø6,4 und
selbstsichernden Muttern M6 an den
vorhandenen Bohrungen in der
Unterkonstruktion (modellabhängig)
verschraubt.

Anschließend die Kunststoffabdeckung
links und rechts montieren.

Die genannten Schrauben,
U-Scheiben und Muttern liegen dem
Schraubensatz des Aluracks bei.

Fastening of the Easyrack:
with allen screws M6 x 20, special washer
20 x 20 x ø6,4, washers ø6,4 and self-
lock nuts M6.

Mount the plastic cover left + right.

Notice: the screws,washers and nuts
are included in the screw set of the
Alurack.

4x

Easyrack and Alurack are mounted on the bike - specific support in the same manner.
The same set of screws is used for the mounting.

1 700008650 Easyrack
1 700008647 plastic cover left
1 700008648 plastic cover right

Assembling instructions

4x 4x 4x

Schutzfolie vom Aufkleber entfernen!
Remove protective film from sticker!

PA260223




